¥ DAIKIN REPAIR PARTS

*MXL/MXS**TVJU Large Capacity RA AC/Heat Pump

4MXL36TVJU
5MXS48TVJU

DAIKIN

This manual is to be used by qualified technicians only.

© 2019 DAIKIN MANUFACTURING COMPANY, L.P 05151 San Felipe St, Suite 500 ¢ Houston, TX 77056
RP-D6349 www.daikincomfort.com January 2019




Important Information

Index
FUNGHIONAI PArts LiST e e e e e e e e e e e e e e e s e e s e e e eaa e e enanneaeeen 3
| VE (= 10 To) o 1= Vg o I =T €= 4-7

Views shown are for parts illustrations only, not servicing procedures.

Text Codes:

AR - As Required

NA - Not Available

NS - Not Shown

00000000 - See Note

QTY - Quantity Example (QTY 3) (If Quantity not shown, Quantity = 1)

M - Model Example (M1) (If M Code not shown, then part is used on all Models)

Expanded Model Nomenclature:

Example

M1 - Model#1
M2 - Model#2
M3 - Model#3

Daikin Manufacturing Company, L.P. is not responsible for personal injury or property damage resulting from
improper service. Review all service information before beginning repairs.

Warranty service must be performed by an authorized technician, using authorized factory parts. If service is
required after the warranty expires, Daikin Manufacturing Company, L.P. also recommends contacting an
authorized technician and using authorized factory parts.

Daikin Manufacturing Company, L.P. reserves the right to discontinue, or change at any time, specifications or
designs without notice or without incurring obligations.

For assistance within the U.S.A. contact: For assistance outside the U.S.A. contact:
Homeowner Support International Division

Daikin North America, LLC Daikin North America, LLC

19001 Kermier Road 19001 Kermier Road

Waller, Texas 77484 Walller, Texas 77484
855-770-5678-Telephone 713-861-2500-Telephone
713-863-2382-Facsimile 713-863-2382-Facsimile

2 www.daikincomfort.com RP-D6349




Functional Parts

Part

No: Description:

2433000 COMPRESSOR

2433505 DC FAN MOTOR ASSY.

1313164 FUSE

2433310 FUSE

1721122 FUSIBLE PLUG

2433783 PRINTED CIRCUIT BOARD ASSY. (M2)
2433303 PRINTED CIRCUIT BOARD ASSY. (M1)
6025165 PRINTED CIRCUIT BOARD ASSY. (SERVICE)
2433271 PROPELLER FAN

Expanded Model Nomenclature

M1 - 4MXL36TVJU
M2 - 5MXS48TVJU

RP-D6349

www.goodmanmfg.com

www.amana-hac.com




RefNo | DRAWING#| |RefNo| DRAWING#

4MXL36TVJU 1 AL 8| 3
2 I @ | f31

3 I8 8 | 32

—TOP- 4 M 8 | E133
5 6 &5 | 134

6 | A61 || 86 | 135

7 18 & | 36

8 19 88 | 137

s | A0 8 | 38

0 | Al w0 | 39

K22 1 | AR o1 | E1310

KZ{ gé g B | Bl % | EBw
7 u | ® 9 | 31

K2-1 K2-3 15 | B2 5 |

16 B2-2 96 F19

e 17 | B2l 97 £20
e
K3-2§ s gKS'G 20 83 100 £23
K33-© &8»(3—7 Do 0
K35 3 86 103 £26

26 B86-1-2 106 £26-3

27 B6-1-3 107 E26-4

\ g ¢ _ K3
“ 7. Fi5 3 i SR
oo T ’\‘E.l\s q
E3 o B : P

:" /“\ .\CE&? B | 862 || 18] e

sp T P Ealoe
/ 2 E 4 ﬁ E13-4 51313;@ 3L | s |||
&, wh o wiw ke

E21 E20 E42 .. E43 | 868 || me| 3

E19 35 B6-9 115 E36

36 B86-10 116 37

37 B86-11 17 E38

38 87 118 E39
39 B7-1 119 E40
40 B7-2 120 E41
41 B7-3 121 E42
42 B7-4 122 E43
43 B7-5 123 F1
44 B7-6 124 R
45 B7-7 125 &)
46 B8 126 F4
47 B9 127 5
48 B10 128 F6
49 B11 129 F7
50 B12 130 F8

51 B12-1 131 F9

52 8122 132 F10

53 812-3 133 F13

54 B13 134 F14
55 B14 135 F15
56 B15 136 F16
57 B16 137 F17
58 B17 138 F20
59 B18 139 F21
60 820 140 F22
61 B21 141 F23
62 822 142 F24
63 823 143 F25
64 B24 144 F26
65 B25 145 F27
66 81 146 F34
67 Q 147 F35
68 a 148 K1
69 c4 149 K2
70 E1 150 K2-1
71 E2 151 K2-2
/3 E2-1 152 K2-3
73 E2-2 153 K3
74 E3 154 K3-1
75 E4 155 K3-2
76 E5 156 K3-3
77 E6 157 K3-4
78 2 158 K3-5
79 E10 159 K3-6
80 E11 160 K3-7

www.goodmanmfg.com www.amana-hac.com RP-D6349




Ref. Part Ref. Part

No: No: Description: No: No: Description:

Image 1: Image 1:

1 2433000 COMPRESSOR (M1) 58  119849J FLARE NUT (M1)

2 2274364 RUBBER VIBRATION ISOLATOR ASSY. (M1) 59 119850J FLARE NUT (M1)

3 2119809 SET BOLT/ COMPRESSOR (M1) 60  161975J CUSHION RUBBER (M1)

4 4010410 WASHER (NUT WITH WASHER) (M1) 61 2433233 ACCUMULATOR ASSY. (M1)

5 2433017 RETAINER ASSY. (M1) 62 2433240 PUTTY (SUCTION PIPE) (M1)

6 2428527 RADIATION SHEET (M1) 63 1630613 CUSHION MATERIAL (M1)

7 040139J RUBBER BUSH/ LEAD WIRE (M1) 64 2433257 THERMAL INSULATION TUBE (M1)

8 2425597 TERMINAL COVER (M1) 65 2433264 THERMAL INSULATION TUBE (M)

9 2433024 SOUND INSULATION (TOP) (M1) 66 2433271 PROPELLER FAN (M1)

10 2433031 SOUND INSULATION (SLEEVE) (M1) 67 1249699 WASHER (M1)

11 2433048 SOUND INSULATION (INSIDE SLEEVE) (M1) 68  847003J LOCK NUT/ FAN (M1)

12 2433055 HEAT EXCHANGER ASSY. (M1) 69 2433288 DISCHARGE GRILLE ASSY. (M1)

13 NA PUTTY (HEAT EXCHANGER) (M1) 70 2433295 EL. COMPO. MOUNTING PLATE (M1)

14 NA FOUR WAY VALVE ASSY. (M1) 71 2433303 PRINTED CIRCUIT BOARD ASSY. (M1)

15 1858062 BODY/ FOUR WAY VALVE (M1) 72 131316J FUSE (M1)

16 2433062 DISCHARGE PIPE ASSY. (M1) 73 2433310 FUSE (M1)

17 2433079 MUFFLER (M1) 74 1099940 SUPPORTING BUSH (M1)

18 NA CONNECTION PIPE (4V-ACC) ASSY. (M1) 75 094708J EDGE SADDLE (M1)

19 1721122 FUSIBLE PLUG (M1) 76 2433327 EARTH WIRE (M1)

20 NA SUCTION PIPE (M1) 77 2433334 EARTH WIRE (M1)

21 2433086 STOP VALVE MOUNTING PLATE (M1) 78 2433341 WIRE HARNESS ASSY. (POWER) (M1)

22 2433093 STOP VALVE MOUNTING PLATE (UPPER) (M1) 79 NA GROUNDING TERMINAL (M1)

23 2433101 HEADER ASSY. (LIQUID) (M1) 80 NA TAPPING SCREW (M1)

24 2374738 ELECTRONIC EXP. VALVE ASSY. (M1) 81 2433358 MOUNTING PLATE (TERMINAL BLOCK) ASSY. (M1)
25 NA BODY/ ELECTRONIC EXP. VALVE (M1) 82 2433365 MOUNTING PLATE (TERMINAL BLOCK) (M1)
26 060321J UNION JOINT (M) 83 2425751 TERMINAL BLOCK (M1)

27 131823J STRAINER (FOR REF.) (M1) 84 2371498 TERMINAL BLOCK (M1)

28 2433118 LIQUID STOP VALVE ASSY. (M1) 85 1786749 WASHER (FOR EARTH) (M1)

29 008529J STRAINER (FOR REF.) (M1) 86 NA DOUBLE WASHER MACHINE SCREW (M1)
30 130389J FIXTURE/ THERMISTOR (M1) 87  071124J CUP WASHER (M)

31 2433125 THERMISTOR ASSY. (LIQ) (M1) 88  106957J PAN HEAD MACHINE SCREW (M1)

32 NA LIQUID RECEIVER (M1) 89 6025165 PRINTED CIRCUIT BOARD ASSY. (SERVICE) (M1)
33 2433132 PIPING FIXTURE (M1) 90 1728464 SPACER (PCB) (M1)

34 4020237 PUTTY (M1) 91 6018687 SPACER (PCB) (M1)

35 NA PUTTY (LIQUID HEADER) (M1) 922 NA TAPPING SCREW (M)

36 4020240 PUTTY (EV) (M1) 93  NA PAN HEAD TAPPING SCREW (M)

37 2433149 THERMAL INSULATION TUBE (M1) 94 2433372 INDICATION LABEL (TERMINAL) (M1)

38 2433156 HEADER ASSY. (GAS) (M1) 95 6026826 COVER (M1)

39 2433170 THERMISTOR ASSY. (GAS) (M1) 96 2433389 SWITCH COVER (M1)

40 380120J FITTING SPRING/ THERMISTOR (M) 97 2433396 THERMISTOR ASSY. (M1)

41 2433163 GAS STOP VALVE ASSY. (SUB) (M1) 98 2433404 WIRE HARNESS ASSY. (M1)

42 2433187 SINGLE UNION JOINT ASSY. (M1) 99 2433411 DRIP PROOF PLATE (FRONT) (M1)

43 2433194 SINGLE UNION JOINT ASSY. (M1) 100 2433428 DRIP PROOF PLATE (RIGHT) (M1)

44 2433202 SINGLE UNION JOINT ASSY. (M1) 101 2433435 4-WAY VALVE COIL ASSY. (M1)

45 2433219 MUFFLER (M1) 102 2433442 WIRE HARNESS (FOR COMP.) (M1)

46 075964J RETAINER/ UNION JOINT (M1) 103 NA COIL/ EL. EXPANSION VALVE ASSY. (M1)
47 078841J RETAINER/ UNION JOINT (M1) 104 2433459 COIL/ EL. EXPANSION VALVE (M1)

48 075966J RETAINER/ UNION JOINT (M1) 105 2433466 COIL/ EL. EXPANSION VALVE (M1)

49 084233J RETAINER/ UNION JOINT (M1) 106 2433473 COIL/ EL. EXPANSION VALVE (M1)

50 2433226 ELECTRONIC EXP. VALVE ASSY. (M1) 107 2433480 COIL/ EL. EXPANSION VALVE (M1)

51 NA BODY/ ELECTRONIC EXP. VALVE (M1) 108 2433497 COIL/ EL. EXP. VALVE ASSY. (BYPASS) (M1)
52 NA CAPILLARY TUBE (BYPASS) (M1) 109 2433505 DC FAN MOTOR ASSY. (M1)

53 111167J STRAINER (M1) 110 NA PAN HEAD TAPPING SCREW (M)

54 2158703 VALVE CAP (M1) 111 2079110 INSULATING SUPPORT (M)

55 2159232 VALVE CAP (M1) 112 NA TAPPING SCREW (M1)

56 1723546 FLARE NUT (M1) 113 2433512 WIRING PROTECTION BUSH (EDGING) (M1)
57 119848J FLARE NUT (M1) 114 2433529 WIRING PROTECTION BUSH (EDGING) (M1)

RP-D6349 w W w .goodmanmfg.co W W w_.amana-hac.com 5




Ref. Part Ref. Part

No: No: Description: No: No: Description:
Image 1:

115 1708523 WIRE HARNESS (TERMINAL BLOCK) (M1)

116 1708530 WIRE HARNESS (TERMINAL BLOCK) (M1)

117 2433536 WIRE HARNESS ASSY. (SERVICE PCB) (M1)
118 2433543 WIRE HARNESS (PCB-OL CONNECTION) (M1)
119 027843 WIRE CLIP (M1)

120 0980106 HARNESS LIFTER (M1)

121 2433550 INDICATION LABEL (SERVICE PCB COVER) (M1)
122 NA INDICATION LABEL (SWITCH COVER) (M1)
123 2433567 BOTTOM FRAME ASSY. (M1)

124 2433574 FRONT PLATE (1) (M1)

125 2433581 FRONT PLATE (2) (M1)

126 2433598 SIDE PLATE (RIGHT) (M1)

127 2433606 PARTITION PLATE ASSY. (M1)

128 2433613 FAN MOTOR STAND ASSY. (M1)

129 2433620 PARTITION PLATE ASSY. (2) (M1)

130 2433637 REAR PLATE ASSY. (M1)

131 092045J HANDLE (M1)

132 2433644 HANDLE (LEFT) (M1)

133 2120405 HEX TAPPING SCREW (3) (M1)

134 131453) TRUSS HEAD TAPPING SCREW (M1)

135 NA HEX HEAD TAPPING SCREW (M1)

136 NA PAN HEAD TAPPING SCREW (M1)

137 2433651 TOP PLATE ASSY. (M1)

138  157132J THERMISTOR FIXING PLATE (M1)

139 3801204 FITTING SPRING/ THERMISTOR (M1)

140 042396J FITTING SPRING/ THERMISTOR (M1)

141 2433668 CUSHION MATERIAL (HEAT EXCHANGER) (M1)
142 2433675 CUSHION MATERIAL (HEAT EXCHANGER 2) (M1)
143 2433682 INSTALLATION LEG (M1)

144 4011522 LABEL (M1)

145 NA CAUTION LABEL (ELECTRIC SHOCK) (M1)
146 6024610 COVER/ JACKET (M1)

147 4016867 HEX BOLT (M1)

148 067891J BRAND NAME LABEL (M1)

149 NA ACCESSORY SET (DRAIN SOCKET) (M1)

150 2433699 DRAIN SOCKET (M1)

151 2433707 DRAIN JOINT (M1)

152 2433714 CAP (DRAIN) (M1)

153 NA REDUCER ASSY. (M1)

154 257553J GASKET/ REDUCING JOINT (M1)

155 257712J GASKET/ REDUCING JOINT (M1)

156 257555 GASKET/ REDUCING JOINT (M1)

157 257709 GASKET/ REDUCING JOINT (M1)

158  257503J REDUCING JOINT (M1)

159 257511 FLARE GASKET (M1)

160  119848J FLARE NUT (M1)

Expanded Model Nomenclature

M1 - 4MXL36TVJU
M2 - 5MXS48TVJU

RP-D6349 w W w .goodmanmfg.co W w w .amana-hac.com




RefNo | DRAWING#| [ RefNo | DRAWING#
5MXS48TVJU 1 AL 82 31
2 ¥ 83 E132
3 A3 84 E133
—TOP— 4 M 8 E34
5 46 8  E135
6 A61 87 £13-6
7 A8 88  E137
8 A9 89  E138
9 A10 90 E139
10 AlL 91 E1310
1 A2 92 E31
12 81 3 3D
13 B1-1 94 E313
E33. 14 82 95  E1314
15 B2-1 9% £14
16 822 97 £19
> 17 B2t 98 £20
18 B2-4 9% 01
E31 / K31 K34 19 B2-4-1 100 E22
E2 s lrnn® & K36 2 83 01 B3
g . e K3+ K3'2<g 21 84 102 024
Ny KeSaSKT | v ||w
» . L
oo ’o E13 K3-5 % B6-1 105 E261
< 25 B6-1-1 106 £26-2
6 8612 107 E263
E38 E13'9‘;:j‘ 311 27 86-1-3 108 E26-4
N, E13-10Q/ PN E13-6 8 B6-2 09 E265
S e ,‘_ox.,/'%"‘E13'7 2 863 w7
E13'1<"/ E1312 /> E135 30 864 m B0
3 31 865 112 831
E13-8"ﬂ ﬁ) 5134 E13'1S /«fx 2 866 m B2
- 33 86-7 114 £33
E1E44/2/ [%43 E23 Far U 868 s 64
35 86-9 116 £35
E19 36 8610 117 £36
37 611 18 £37
38 87 119 £38
39 B7-1 120 £39
40 B7-2 121 £40
4 87-3 iy} £41
@2 B7-4 123 £42
43 B7-5 124 £43
44 B7-6 125 F1
45 B7-7 126 [}
46 88 127 3
47 89 128 F4
48 810 129 £5
49 B11 130 6
50 B12 131 7
51 B2 132 8
52 B2 133 9
53 B3 134 F10
54 B13 135 F13
55 B14 136 F14
56 B15 137 F15
57 B16 138 F16
58 B17 139 F17
59 B18 140 120
60 820 141 R1
61 821 142 22
62 822 143 23
63 823 144 24
64 824 145 £25
65 B25 146 26
66 a 147 727
67 Q 148 F34
68 a 149 £35
69 «“ 150 K1
70 £1 151 K2
7 2) 12 Kl
7 £2-1 153 K2
73 £22 154 K23
74 £3 155 K3
75 €4 156 K31
76 £ 157 K32
7 £6 158 K33
78 3] 159 K34
79 £10 160 K35
80 £11 161 K36
81 £13 162 K37
www.goodmanmfg.com www.amana-hac.com RP-D6349




Ref. Part Ref. Part

No: No: Description: No: No: Description:

Image 1: Image 1:

1 2433000 COMPRESSOR (M2) 58  119849J FLARE NUT (M2)

2 2274364 RUBBER VIBRATION ISOLATOR ASSY. (M2) 59 119850J FLARE NUT (M2)

3 2119809 SET BOLT/ COMPRESSOR (M2) 60  161975J CUSHION RUBBER (M2)

4 4010410 WASHER (NUT WITH WASHER) (M2) 61 2433233 ACCUMULATOR ASSY. (M2)

5 2433017 RETAINER ASSY. (M2) 62 2433240 PUTTY (SUCTION PIPE) (M2)

6 2428527 RADIATION SHEET (M2) 63 1630613 CUSHION MATERIAL (M2)

7 040139J RUBBER BUSH/ LEAD WIRE (M2) 64 2433257 THERMAL INSULATION TUBE (M2)

8 2425597 TERMINAL COVER (M2) 65 2433264 THERMAL INSULATION TUBE (M2)

9 2433024 SOUND INSULATION (TOP) (M2) 66 2433271 PROPELLER FAN (M2)

10 2433031 SOUND INSULATION (SLEEVE) (M2) 67 1249699 WASHER (M2)

11 2433048 SOUND INSULATION (INSIDE SLEEVE) (M2) 68  847003J LOCK NUT/ FAN (M2)

12 2433055 HEAT EXCHANGER ASSY. (M2) 69 2433288 DISCHARGE GRILLE ASSY. (M2)

13 NA PUTTY (HEAT EXCHANGER) (M2) 70 2433295 EL. COMPO. MOUNTING PLATE (M2)
14 NA FOUR WAY VALVE ASSY. (M2) 71 2433783 PRINTED CIRCUIT BOARD ASSY. (M2)
15 1858062 BODY/ FOUR WAY VALVE (M2) 72 131316J FUSE (M2)

16 2433062 DISCHARGE PIPE ASSY. (M2) 73 2433310 FUSE (M2)

17 2433079 MUFFLER (M2) 74 1099940 SUPPORTING BUSH (M2)

18 NA CONNECTION PIPE (4V-ACC) ASSY. (M2) 75 094708J EDGE SADDLE (M2)

19 1721122 FUSIBLE PLUG (M2) 76 2433327 EARTH WIRE (M2)

20 NA SUCTION PIPE (M2) 77 2433334 EARTH WIRE (M2)

21 2433721 STOP VALVE MOUNTING PLATE (M2) 78 2433341 WIRE HARNESS ASSY. (POWER) (M2)
22 2433093 STOP VALVE MOUNTING PLATE (UPPER) (M2) 79 NA GROUNDING TERMINAL (M2)

23 2433738 HEADER ASSY. (LIQUID) (M2) 80 NA TAPPING SCREW (M2)

24 2374738 ELECTRONIC EXP. VALVE ASSY. (M2) 81 2433790 MOUNTING PLATE (TERMINAL BLOCK) ASSY. (M2)
25 NA BODY/ ELECTRONIC EXP. VALVE (M2) 82 2433365 MOUNTING PLATE (TERMINAL BLOCK) (M2)
26 060321J UNION JOINT (M2) 83 2425751 TERMINAL BLOCK (M2)

27 131823J STRAINER (FOR REF.) (M2) 84 2371498 TERMINAL BLOCK (M2)

28 2433118 LIQUID STOP VALVE ASSY. (M2) 85 1786749 WASHER (FOR EARTH) (M2)

29 008529J STRAINER (FOR REF.) (M2) 86 NA DOUBLE WASHER MACHINE SCREW (M2)
30  130389J FIXTURE/ THERMISTOR (M2) 87  071124J CUP WASHER (M2)

31 2433745 THERMISTOR ASSY. (LIQ) (M2) 88  106957J PAN HEAD MACHINE SCREW (M2)

32 NA LIQUID RECEIVER (M2) 89 6025165 PRINTED CIRCUIT BOARD ASSY. (SERVICE) (M2)
33 2433132 PIPING FIXTURE (M2) 90 1728464 SPACER (PCB) (M2)

34 4020237 PUTTY (M2) 91 6018687 SPACER (PCB) (M2)

35 NA PUTTY (LIQUID HEADER) (M2) 92 NA TAPPING SCREW (M2)

36 4020240 PUTTY (EV) (M2) 93 NA PAN HEAD TAPPING SCREW (M2)

37 2433149 THERMAL INSULATION TUBE (M2) 94 2433808 INDICATION LABEL (TERMINAL) (M2)
38 2433752 HEADER ASSY. (GAS) (M2) 95 4018105 TERMINAL BLOCK (M2)

39 2433776 THERMISTOR ASSY. (GAS) (M2) 9% 6026826 COVER (M2)

40 380120J FITTING SPRING/ THERMISTOR (M2) 97 2433389 SWITCH COVER (M2)

41 2433163 GAS STOP VALVE ASSY. (SUB) (M2) 98 2433396 THERMISTOR ASSY. (M2)

42 2433187 SINGLE UNION JOINT ASSY. (M2) 99 2433815 WIRE HARNESS ASSY. (M2)

43 2433194 SINGLE UNION JOINT ASSY. (M2) 100 2433411 DRIP PROOF PLATE (FRONT) (M2)

44 2433202 SINGLE UNION JOINT ASSY. (M2) 101 2433428 DRIP PROOF PLATE (RIGHT) (M2)

45 2433219 MUFFLER (M2) 102 2433435 4-WAY VALVE COIL ASSY. (M2)

46 075964J RETAINER/ UNION JOINT (M2) 103 2433442 WIRE HARNESS (FOR COMP.) (M2)

47 078841J RETAINER/ UNION JOINT (M2) 104  NA EL. EXPANSION VALVE ASSY. (M2)

48 075966J RETAINER/ UNION JOINT (M2) 105 2433459 COIL/ EL. EXPANSION VALVE (M2)

49 084233J RETAINER/ UNION JOINT (M2) 106 2433466 COIL/ EL. EXPANSION VALVE (M2)

50 2433226 ELECTRONIC EXP. VALVE ASSY. (M2) 107 2433473 COIL/ EL. EXPANSION VALVE (M2)

51 NA BODY/ ELECTRONIC EXP. VALVE (M2) 108 2433480 COIL/ EL. EXPANSION VALVE (M2)

52 NA CAPILLARY TUBE (BYPASS) (M2) 109 2433822 COIL/ EL. EXPANSION VALVE (M2)

53 111167J STRAINER (M2) 110 2433497 COIL/ EL. EXP. VALVE ASSY. (BYPASS) (M2)
54 2158703 VALVE CAP (M2) 111 2433505 DC FAN MOTOR ASSY. (M2)

55 2159232 VALVE CAP (M2) 112 NA PAN HEAD TAPPING SCREW (M2)

56 1723546 FLARE NUT (M2) 113 2079110 INSULATING SUPPORT (M2)

57 119848J FLARE NUT (M2) 114 NA TAPPING SCREW (M2)

RP-D6349 w W w .goodmanmfg.co W W w_.amana-hac.com 7




Ref. Part Ref. Part

No: No: Description: No: No: Description:
Image 1:

115 2433512 WIRING PROTECTION BUSH (EDGING) (M2)
116 2433529 WIRING PROTECTION BUSH (EDGING) (M2)
117 1708523 WIRE HARNESS (TERMINAL BLOCK) (M2)

118 1708530 WIRE HARNESS (TERMINAL BLOCK) (M2)

119 2433536 WIRE HARNESS ASSY. (SERVICE PCB) (M2)
120 2433543 WIRE HARNESS (PCB-OL CONNECTION) (M2)
121 027843J WIRE CLIP (M2)

122 0980106 HARNESS LIFTER (M2)

123 2433550 INDICATION LABEL (SERVICE PCB COVER) (M2)
124 NA INDICATION LABEL (SWITCH COVER) (M2)
125 2433567 BOTTOM FRAME ASSY. (M2)

126 2433574 FRONT PLATE (1) (M2)

127 2433581 FRONT PLATE (2) (M2)

128 2433598 SIDE PLATE (RIGHT) (M2)

129 2433606 PARTITION PLATE ASSY. (M2)

130 2433613 FAN MOTOR STAND ASSY. (M2)

131 2433620 PARTITION PLATE ASSY. (2) (M2)

132 2433637 REAR PLATE ASSY. (M2)

133 092045J HANDLE (M2)

134 2433644 HANDLE (LEFT) (M2)

135 2120405 HEX TAPPING SCREW (3) (M2)

136 131453J TRUSS HEAD TAPPING SCREW (M2)

137 NA HEX HEAD TAPPING SCREW (M2)

138 NA PAN HEAD TAPPING SCREW (M2)

139 2433651 TOP PLATE ASSY. (M2)

140 157132J THERMISTOR FIXING PLATE (M2)

141 380120J FITTING SPRING/ THERMISTOR (M2)

142 042396J FITTING SPRING/ THERMISTOR (M2)

143 2433668 CUSHION MATERIAL (HEAT EXCHANGER) (M2)
144 2433675 CUSHION MATERIAL (HEAT EXCHANGER 2) (M2)
145 2433682 INSTALLATION LEG (M2)

146 4011522 LABEL (M2)

147 NA CAUTION LABEL (ELECTRIC SHOCK) (M2)
148 6024610 COVER/ JACKET (M2)

149 4016867 HEX BOLT (M2)

150  067891J BRAND NAME LABEL (M2)

151 NA ACCESSORY SET (DRAIN SOCKET) (M2)

152 2433699 DRAIN SOCKET (M2)

153 2433707 DRAIN JOINT (M2)

154 2433714 CAP (DRAIN) (M2)

155 NA REDUCER ASSY. (M2)

156 257553 GASKET/ REDUCING JOINT (M2)

157 257712J GASKET/ REDUCING JOINT (M2)

158  257555J GASKET/ REDUCING JOINT (M2)

159 257709J GASKET/ REDUCING JOINT (M2)

160  257503J REDUCING JOINT (M2)

161 257511 FLARE GASKET (M2)

162 119848J FLARE NUT (M2)

Expanded Model Nomenclature
M1 - 4MXL36TVJU
M2 - 5MXS48TVJU

RP-D6349 w W w .goodmanmfg.co W w w .amana-hac.com




